
Ce
nt

ra
l S

ta
te

s W
at

er
 En

vir
on

m
en

t A
sso

cia
tio

n
10

21
 A

lex
an

dr
a B

lvd
, C

ry
sta

l L
ak

e, 
IL

 60
01

4
AD

DR
ES

S S
ER

VI
CE

 R
EQ

UE
ST

ED

The Official Magazine of the Central States Water Environment Association, Inc.

Fall 2020www.cswea.org • Wisconsin • Minnesota • Illinois

PLUS:PLUS:
Biosolids and COVID-19
GWS Midwest Student Design Winner: Marquette University
2020-2021 Buyers’ Guide
UN-Water Adds WEF as Partner

INNOVATIVE 
WASTEWATER
MONITORING 
FOR COVID-19 MITIGATION

http://www.cswea.org


Vortex Grit 
Chamber

Infl uent

Effl uentScreen with 
By-Pass Channel

Grit Classifi er

A
ll tradem

arks ow
ned by Lakeside Equipm

ent C
orporation. 
[...]
Together, they will interpret the data 
in context with the available human 
epidemiological (COVID-19 testing) data. 
In parallel with the data release to DHS, 
the WSLH will provide timely reports to 
the WWTF operators/wastewater utility as 
well as to local public health agencies. 

There is no cost for WWTF 
participation in this program – all costs 
are covered by a grant to the WSLH. 

INNOVATIVE WASTEWATER MONITORING FOR COVID-19 MITIGATION: Part 1

Dr. Kayley Janssen adds sewage sample to a filter. The wastewater sample will be filtered 

Filter with wastewater sample (left) and clean filter (right).

Click HERE to return to Table of Contents24 www.cswea.orgCSWEA | Fall 2020

http://www.cswea.org


YOUR PARTNER IN PROTECTING
OUR MOST PRECIOUS RESOURCE.

RELATIONSHIPS

• FOR OVER 100 YEARS • 

VALUES • CULTURE
920 751 4200

MCMGRP.COM

NEENAH  WI

MACHESNEY PARK  IL

VALPARAISO  IN

•WATER SYSTEMS

• WASTEWATER SYSTEMS

•WATER RESOURCES

•FINANCING/GRANT ASSISTANCE

•CONSTRUCTION SERVICES

•DESIGN-BUILD

•P3 SERVICES

Click HERE to return to Table of Contents 25www.cswea.org Fall 2020 | CSWEA

http://www.cswea.org
mailto:perslamont@aol.com
http://mcmgrp.com


On April 17, five students from 
Marquette University competed in 
the virtual CSWEA Student Design 
Competition, Global Water Stewardship 
(GWS) category. The objective of the 
competition was to design and present  
a collection system and treatment  
facility for La Fortuna, Costa Rica. 
The team consisted of Caitlin Graber, 
Nicole Heyniger, Rebecca Joseph, 
Grace Scarim, and San Marie Thomson, 
all senior level engineering students, 
with their project focuses listed below. 
Matt Castillo, PE of MSA Professional 
Services, served as the Marquette 
University Engineer Advisor as well as 
the CSWEA Engineering Advisor for  
the project. 

Concern
La Fortuna is a semi-rural city located in 
Northern Costa Rica. As shown in Figure 1,  
La Fortuna consists of three smaller 
communities, named Barrio Dora, La 
Fortuna, and Zeta Trece. This group of 
communities is looking for a permanent 
solution to their sanitation problem. La 
Fortuna’s current collection and treatment 
system consists of septic tanks that do 
not adequately treat their wastewater. 
These septic tanks pose a threat to the 
health and environment of La Fortuna, 
due to overflows, backups, and leach 
fields. The current population of these 
communities is 15,500 people, with an 
annual tourism population of 250,000. 
It is assumed the resident population will 

grow by 2% each year and tourism will 
grow by 4%. La Fortuna desires a low 
maintenance, aesthetically pleasing, and 
energy neutral process for this treatment 
and collection system. The location of the 
treatment facility needs to be adequately 
sized for anticipated flow, future growth, 
and infiltration and inflow (I/I) based on 
an annual precipitation of 3,500 mm/
yr. This design competition is sponsored 
by the Central States Water Environment 
Association – Global Water Stewardship. 
This organization hosts a Midwest Student 
Design Competition annually, which 
promotes a realistic and firsthand design 
experience for collegiate level students. 
These projects focus on water and 
wastewater issues and topics. 

La Fortuna, Costa Rica

By Caitlin Graber, Nicole Heyniger, Rebecca Joseph, Grace Scarim, and San Marie Thomson 

Wastewater Collection & Treatment System Design 
Global Water Stewardship – 

Click HERE to return to Table of Contents26 www.cswea.orgCSWEA | Fall 2020

http://www.cswea.org


Objective 
The goal of this project was to design a 
collection system and treatment facility for 
anticipated flows due to future growth, 
and to treat to an effluent limit of 50 mg/L 
biochemical oxygen demand (BOD),  
50 mg/L total suspended solids (TSS), and 
50mg/L Total Nitrogen as determined 
by the Global Water Stewardship. Three 
locations were proposed as well as three 
treatment process alternatives. Using 
decision matrices, one location, and one 
treatment process were selected for the 
final design. 
                          
Constraints 
Issues of concern for this project are 
centered on operations and maintenance, 
location, cost, and sustainability. The 
design for the treatment facility will require 
minimal operations and maintenance 
since there is little to no training about 
wastewater management for an operator 
in the community. Additionally, an 
optimal location needs to be selected 
which optimizes various factors including 
the proximity to the community, size, 
accessibility, and elevation head due to 
heavy rains and possibly flooding in the 
area. The final treatment and collection 
system must also consider sustainability 
goals including financial, environmental, 
and cultural sustainability, along with 
a resiliency aspect. The capital cost of 
the project must be minimized to the 
resources available in the community

Also, user fees to run the collection 
and treatment system must be lower than 
5,000 colones (roughly $8.40 USD) per 
month due to the socioeconomic status 
of the community. The treatment system 
also aims to achieve low energy use, to 
conserve resources, and keep cost low. 
One of the most important aspects of the 
design is cultural acceptance: to design a 
system that the community will actively use 
and benefit from. The community values 
and wishes were kept in high regard while 
designing the system. 

Site Locations
Three site locations were proposed for the 
La Fortuna wastewater treatment system. 
As shown in Figure 2, the three locations 
are represented by A, B, and C markers. 
Location A is a site purchased previously 
by the government. Locations B and C 
were chosen by the team via aerial 
satellite maps and elevation data.  
Aerial satellite maps aided in selecting 

land that appeared to contain open 
space unoccupied by the residents.  
A weighted scoring decision matrix was 
utilized to determine which location would 
be selected for the final design. The 
selection criteria scored included cost of 
land, proximity to community, accessibility, 
elevation head, aesthetic, flood risk, 
and size. Cost of land and distance from 
the town was heavily considered when 
finalizing the location due to the values 
of the community. In terms of proximity, 
the site should be close enough to 
residential areas to limit piping costs 
for the collection system. Accessibility 
refers to the ease at which workers could 
enter the site for maintenance of the 
plant. Proximity to existing roadways 
was evaluated for this criterion. For the 
elevation of the site, it was necessary to 
choose land with an elevation lower than 

the community’s so that the collection 
system can flow by gravity, which 
keeps with the project’s goal of energy 
neutrality. When considering aesthetics, 
the treatment plant must be placed far 
enough away from residential areas to 
minimize unfavorable smells and the 
unsightliness of the industrial plant in 
comparison to the community’s beautiful 
landscape. Flood risk was also considered 
based on the elevation and stormwater 
drainage of La Fortuna. 

Lastly, the size of the sites was 
evaluated to ensure that there was 
enough space for the treatment facility 
and the potential for expansion after 
the 20-year design period. Based on 
the weighted chart for the site location, 
the government owned site had the 
highest weighted score, so it was chosen 
as the final location of the wastewater 

FIGURE 1: Aerial Map of La Fortuna Communities, courtesy of GWS

FIGURE 2: Location Alternatives in La Fortuna

Click HERE to return to Table of Contents 27www.cswea.org Fall 2020 | CSWEA

http://www.cswea.org


treatment process. The aerial map of the 
location is shown in Figure 3. 

Evaluation of Design Flowrates 
The first step towards the final design was 
determining the design population for the 
given design period, which was 20 years 
from the year 2020. Accounting for a 2% 
increase in full-time residents per year 
and a 4% increase of tourists per year, a 
final design population was determined 
to be 64,116 people. This takes into 
consideration all the residents of La Fortuna 
and 80% of the peak tourist population  
per month, following NR 110 codes.  
These assumptions were made because 
some resorts have their own private 
treatment systems, which means not all 
the flow should be accounted for from 
the tourist population. Using this design 
population, a design flow and Peak Hour 

Wet Weather Flow was determined, as 
seen in Table 1. These values account 
for the average daily base flow and 
infiltration and inflow from the collection 
system pipes. Using the influent 
concentration, the loads for BOD and 
TSS were calculated using the design 
flow, as seen in Table 2. Both loads 
need to be reduced to 50 mg/L, per the 
Costa Rican Design Standards, using the 
appropriate treatment technology before 
being discharged into a local stream. 
Understanding these flows and loads will 
dictate the unit processes and treatment 
technologies utilized in La Fortuna. 

Collection System
After choosing the site, a wastewater 
collection system was designed to  
collect the waste from the communities. 
The collection system designed using  

the EPA-SWMM software and will be laid 
along the existing roadways (Figure 4).  
As per Wisconsin code SPS 382.35(d)(1b), a 
manhole is located every 400 feet (121.92 
meters) of the collection system. Based on 
the elevation data provided, the system was 
designed to run by gravity to eliminate the 
need for pumps as per community goals. 
The base flow used in the model is based 
on the peak hour wet weather flow from 
which the pipe diameters were determined 
using Manning’s equation. Based on these 
parameters, the system runs to the chosen 
site with no issues in the model. 

Design Alternative #1  
– Aerated Lagoons
The first design alternative is an aerated 
lagoon system. This treatment process 
includes the following: three hand cleaned 
bar racks, three aerated lagoons in series, 
one settling pond, and one UV disinfection 
chamber. Sludge drying beds will be used for 
solids handling. The advantages of aerated 
lagoons are consistent five-day biochemical 
oxygen demand (BOD5) removal, less 
space required than anaerobic or facultative 
lagoons, and minimization of smells [1]. 
The disadvantages of aerated lagoons 
are increased operation and maintenance 
(O&M) costs and more frequent sludge 
removal [1]. BOD5 and total nitrogen 
effluent limits will be reached after exiting 
the third aerated cell with a hydraulic 
retention time of one day.

Diffused aerators will be used over 
surface aerators because they are more 
efficient, which will decrease O&M costs 
for oxygen requirements. As there is 
minimal soil data provided, all the cells 
and the settling pond will be lined with a 
liner material to prevent seepage into the 
ground. TSS effluent limits will be reached 
in the settling pond. A fabric structure will 
be utilized to partially cover the top of the 
settling pond to reduce algal growth in the 
effluent [1]. A two-channel UV disinfection 
chamber will be used for pathogen 
removal. Each channel will consist of two 
banks, twelve modules per bank, and 
eight lamps per module. All sludge will be 
handled using the sludge drying beds and 
the effluent will discharge into a nearby 
stream on the property.

Design Alternative #2  
– Sequencing Batch Reactor
The second design alternative is a 
sequencing batch reactor or SBR system. 
An SBR is a mix and fill activated sludge 

Minimum Water Consumption per Costa Rican Design Standards:

Metro areas = 375 L/person/day 99.1 g/person/day

Infiltration flow for PVC pipe = 0.25 L/sec/km 0.106 g/sec/mile

21,600 L/day/km 9,183.10 g/day/mile

*Assume 80% of water consumed/person is sent to the sanitary system

Design Flow Parameters:

Average daily base flow = 1,234,723.10 L/day 5,081,276.20 gal/day

Infiltration and inflow = 626,744.60 L/day 165,568.40 gal/day

Design flow = 19.9 MLD 5.2

Peak Hour Wet Weather Flow Parameters:

Population = 64.2 per thousand

Average hourly flow = 19.9 MLD 5.2 MGD

Peak hourly flow = 43.2 MLD 11.4 MGD

Peaking factor = 2.18

Peak hour wet weather flow = 94 MLD 24.8 MGD

FIGURE 3: Government owned site: chosen treatment site for La Fortuna, courtesy of GWS

TABLE 1

Click HERE to return to Table of Contents28 www.cswea.orgCSWEA | Fall 2020

http://www.cswea.org


process that works by utilizing various 
cycles, aeration, and microbes to achieve 
BOD5 and TSS removal. After mixing 
flow with air for specific time intervals 
and adding a decanter, wastewater then 
flows to the SBR digester. The aerobic 
digester produces solids, which can be 
dewatered and directly land applied. 
The SBR system process would include 
three hand cleaned bar racks, one 
horizontal grit chamber with a Parshall 
flume, four SBR basins, an SBR digester, 
equalization basin, and UV disinfection. 
An SBR system is advantageous due to 
the ability to manipulate the cycles by 
changing air added, food-to-microbe 
ratio, flow capacity, and time. This allows 
for variable flow characteristics like the 
flow in La Fortuna. Another advantage 
of the SBR system is that there is no need 
for primary treatment. However, there are 
some disadvantages to the SBR system. It 
requires a higher level of operation and 
maintenance, along with high electricity 
costs due to aeration, which may not be 
beneficial for the La Fortuna community. 

Design Alternative #3  
– Upstream Anaerobic Sludge Blanket 
The third design alternative is an upstream 
anaerobic sludge blanket (UASB) reactor. 
This reactor is ideal for systems located  
in a hot climate needing to keep cost,  
energy use, and land space minimized [2].  
Advantages of the system include low cost, 
low maintenance, low sludge yield, minimal 
land use, and potential for energy production 
[2]. Disadvantages of the system include 
a long start-up time to develop a sufficient 
sludge blanket, sensitivity of the reactor to 
potential toxins in the influent, minimal to 
no nutrient removal, potential for insufficient 
disinfection, and potential for odors if the 
biogas is released instead of captured [2]. 
The treatment train for this system is shown in 
Figure 5, where the blue and red lines dictate 
liquid and solid streams, respectively. The 
wastewater will receive removal and settling 
of most inorganics and larger organics 
during the preliminary treatment stage bar 
screens and grit chamber/Parshall flume. 
The wastewater will then receive biological 
treatment in the UASB reactors for BOD5/
chemical oxygen demand (COD) removal. 
In this stage, the water will flow through the 
bottom of the reactor into a sludge blanket 
via an influent distribution system. 

The sludge blanket will utilize the 
microbes present to breakdown and reduce 
organics. During this process, biogas is 

FIGURE 4: Collection System Layout 

TABLE 2

Influent

Concentration

BOD5 = 280 mg/L

TSS = 220 mg/L

TKN = 52 mg/L

Load

BOD5 = 5561.2 kg/day

12260.4 Ibs/day

TSS = 4369.5 kg/day

9633.2 Ibs/day

TKN = 1032.8 kg/day

2276.9 Ibs/day

FIGURE 5: UASB Treatment Train

Click HERE to return to Table of Contents 29www.cswea.org Fall 2020 | CSWEA

http://www.cswea.org


produced and can occasionally lead to 
movement of a small fraction of solids 
towards the top of the tank. Upwards of the 
tank will be a phase separator where the 
effluent, clean water, the biogas produced, 
and the solids that escape upwards will be 
separated. If sufficient biogas is produced, 
the biogas captured can be burned for 
energy use in the treatment plant. The 
time frame for sludge removal from the 
reactor is recommended to be determined 
experimentally [2]. The UASBs will meet 
the effluent standards set by GWS, but 
because UASBs provide little to no removal 
of macronutrients like phosphorus and 
nitrogen, the addition of a stabilization 
pond system is recommended. 